MODEL : CF 9334 (3')

ASSEMBLY INSTRUCTION

Al ga
N

Step 1 : Tighten the legs (F) to both arm (A) as shown.

Step 2 : Attach side rail (D) & (E) to arm (A) by pushing the bracket down to fit it.

A 2 pes
B 83 1pe
Slat 14 Pcs
g
Back Panell
P \ 1pe
Front Side Rail (PU)
P = |1
Back Side Rail
Legs
F Wooden Leg 4 pes
50 x 50 x 50(H)
G “ 2 pes
[Trundle Front Panel (PU)
H x 2 pes
Trundle Back Panel
I / 4 pes
Trundle Side Panel
J Q 2 pes
Bottom Panel
K % 4 pes
Bottom Panel Big Support D
/ 2 pes Step 3 : Attach the Back Panel (C) to the arm (A1+A2) as shown. Step 4 : Install the slats to side rail. Tighten the slats with CSK screw (8). The distance of the slats should
L pes be sufficient to obtain desirable bed stability.
Bottom Panel Small Support]
Packing Hardware (1)
1 \ 1pc
M5 x 70 mm
2 \ 1pc
M4 x 100 mm
3 ? 8 pes
JCBB M8 X 20
4 8 pes
JCBC M6 X 50
5 © 4 pes =
SPRING WASHER -
6 @ 4 pes ‘ ‘
FLAT WASHER Q
> (9
7 — CSK M4 x 16mm | 32 pes
73
8 « CSKM4 x32mm | 52 pcs m
9 w CSKM4x50mm | 16 pcs Q Q ?
&
10 &v Roller | 8pcs w>ow <Hm ((
11 ¢ 32 pes

Power Nail 6/8




| UOPOO T

18 SunjIeIN

(42

s (1) 1o7[01 oy uoySLY, : g doig

* (papnyoul 10u) IOALIP MAI0s FuIsn (/) SMIIdS

ALIP MIOS

‘(popnour jou) 1o

oued Juoyy oy 03 () [0

ued oprs oy uoyyS1y : ¢ doig

aued yyoeq pue (D) |

st Ajquassy : ¢ dag

-9)o1dwod

“1omeIp dn jos oy 03 (f) [oued woypoq preoqiooy oyl opi[s : 9 doyg | Suisn (6) smars Y (H) |

ey oy Sursn (1) [reN [im [oued wo30q Ay YoeRy

*(popn[our Jou) JOALIP Ma10s SuIsn (§) $maI08 yim (T 29 ) 1oddns [oued wopoq oy uaySi : L doig

*(popnyour Jour) Jou



http://www.tcpdf.org

